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TEST REPORT

No.:.RZUN2022-4563 Page 2 of 14 Pages
Name of samples: Rechargeable Li-ion Battery | Type/Model:

System SRS Al-W5.1

FE i 200 78 LA B T FL R 4R 51,2V 100Ah 5,12kWh

Color: White Physical shape: Prismatic

FEmB s FERTEAR: AR

Commissioner address:No. 18, Zhenlong 2 Road,
Commissioned  by: NINGBO DEYE ESS | Binhai Economic Development Zone, Cixi, Ningbo,

TECHNOLOGY CO., LTD Zhejiang, China
TALBANT: TR AE RERHL A TR A 7 ZAT P b VT AR T T BRI A UF T R X B
B 18 5

Manufacturer address:No. 18, Zhenlong 2 Road,
Manufacturer: NINGBO DEYE ESS TECHNOLOGY | Binhai Economic Development Zone, Cixi, Ningbo,

CO,, LTD Zhejiang, China
I P T B A BE R A PR ] G P ML hE: WL AR T T AR TR BT T R IX
%185

Factory address: No. 18, Zhenlong 2 Road, Binhai
Factory: NINGBO DEYE ESS TECHNOLOGY CO., | Economic Development Zone, Cixi , Ningbo ,

LTD Zhejiang, China

AR T AL A e R TR A AT A T T RRR TR A T R X
g 185

Classification of test: Commission Test Quantity of sample: 4 battery packs, 30 cells

2 ) ZEHE FEECR: 4 A, 30 S

Tested according to:

Sample identification:

P b b e e g -
ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3 FRABRIAFE 5 b1#~b4#, c1#~c30#

Receiving date: Means of receiving: Submitted by commissioner
B H . 2022-12-06 T BRRALARE

Completing date: Test item: 8 items

SERCH #: 2023-01-10 MARIFE . 8 1

Test conclusion:
Tor 45 18

The Rechargeable Li-ion Batteries System submitted by NINGBO DEYE ESS TECHNOLOGY CO., LTD
are tested according to Section 38.3 of the Seventh revised edition Amendment 1 of the Manual of Tests and
Criteria (ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3). The test items are full items. The test results comply
with the relevant requirements of the standard.

P M R R A 0 7 e
#5383 WEIE L AR, KI N RTE , feine

3-01-13
Title: Manager
HLAE N S5 2
Approved by: Huang Kun Reviewed by: Zhang Siyao Tested by: Chen Zeyan
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Description and illustration of the sample:
T it U B At A
The sample’s status is good
FERIROL R4
The battery (Al-W5.1) is composed of cells (GSP34135214R), and the connection mode is: 0P16S
gl (AI-WS5.1) fHAS (GSP34135214R) ik, E#:7h: 0P16S
Cell Dimensions/H:t% R~} : 136mm*36,1mm*217mm
Watt-hour rating of each battery/ F.A™ Hith4H (1) FLH % 5.12kWh

Test item
I H

Sample No.

FEbn 5

State
RA&

Remark

#E

T.1~-T.5

bl1#~b2#

at first cycle, in fully charged states

F BB A R

b3#~b4#

after 25 cycles ending in fully charged
states

5 25 A2 7o HLUBCHL A e A e LIRS

T.6

cl#~ch#

at first cycle at 50% of the design rated
capacity

AN 78 ORI ) 7S B B AE
A 50%

co6#~c1l0#

after 25 cycles ending at 50% of the
design rated capacity

% 25 AT T LB 78 B BT A
JE AR 50%

T.7

b1#~b2#

at first cycle, in fully charged states

E e = FL N GV Bl P S R N

b3#~b4#

after 25 cycles ending in fully charged
states

55 25 A2 T LB A e A e LIRS

used intests T.1to T.5

using undamaged
samples previously

ARG TLIE TS R
TR R

T.8

cll1#~c20#

at first cycle, in fully discharged states
AN A OB ) e A RS

Cc21#~c30#

after 25 cycles ending in fully discharged
states

55 25 A2 7o HLUBCHL A 2 A O BIRAS

The test objects of T.1~T.5 and T.7 are battery packs, and the sample numbers are b1#~b4#
T.1~T.5. T.7 MR GO I, FEM SN bl#~ba#.
The test objects of T.6 and T.8 are component cells, and the sample numbers are c1#~c30#
T.6+ T.8 I RO RS, %5 N cl#~c30#.

Description of the deviation from the standard, if any:
IR RATT B AR T Ul B

Remarks:

ik

Throughout this report a comma is used as the decimal separator.

At i rp DUE S A N

LTC-R-4279-UN38.3-B1

W70 72753 \
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Photos of Samples and Labels/# & BB F EiniR

Battery//#iith  (AI-W5.1 51,2V 100Ah 5,12kWh)

4 _: N
IFpP37/136/217/[16S]E/-20+50/90
Model:Al-W5.1

Nominal Capacity: ____________ 100Ah_ Ingress Protection: . IP85
Nominal Energy: ___________ 5.12kWh _ Operating Temperature(Charge): ____ 0-55¢C
Nominal Voltage: _~_ 51.2Vdc_Operating Temperature(Discharge): -20~55C
Operating Voltage Range: 43.2~57.6Vdc Storage Temperature: -20~35°C

CELs [ X&)

Product Name:Rechargeable Li-ion Battery System

Ningbo Deye ESS Technology Co.,Ltd. MADE IN CHINA
\\Add: No.18 Zhenlong 2 Road, Binhai Economic Development Zone,Cixi, Ningbo, Zhejiang, China /

SN: &KX

LTC-R-4279-UN38.3-B1
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1= 7



Ref. No.:RZUN2022-4563 Page 5 of 14 Pages

Photos of Samples and Labels/# & BB F EiniR

Component Cell/ 5 H5 (GSP34135214R 3,2V 100Ah 320Wh )

LTC-R-4279-UN38.3-B1

O \
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Result

WS R

Requirements

PRAEER

Verdict
A&

38.3.4

Procedure/fllifH %

38.34.1

Test T.1: Altitude simulation/JUR 1: BB AR

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least
six hour at ambient temperature (20+5°C)/ #4 F & F1 B £ IR BE Y 20+5°C, K&
JIAART 11,6kpa FIFEE HIEAEA DT 6 A/

Requirement/kr i 5K :
. — v o
1 iellns and batteries Mass loss limit: <0,1% /4 i The samples bl#-bd# :
Jii & 45125<0,1% :
— No leakage, no venting, no
2 Open circuit voltage not less than 90%, The disassembly, no rupture and
requirement relating to voltage is not applicable to no ﬁre/%g%’yg b1#~bA# 1) FE
test cells and batteries at full discharged states. o N - .
HA 2 %yﬁyﬁ\ %ﬂk/—_{‘\ %ﬁ#‘
P At 8 S % E T AR T B A T % R Y | gk Rk sipl R K%
G vy N 2 ANy 2 ek Y i
90 % , ML ELRANTE F T 58 420056 FL A e Tl R FL S The data is shown in Table
3 No leakage, no venting, no disassembly, no | 1 /44 3% 1
rupture and no fire FEdh CHLIL) BEIRW. TCHE
e TR EERU L TIE KGR E

38.3.4.2

Test T.2: Thermal test/fUiR 2: B8 A%

Test cells and batteries are to be stored for/ B it £7-fif 26 {440 R

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C(6h)
I /N RS . — IR BEE Ay 72+2°C(6h) —-40+2°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —-40+2°C(12h)
[T RS BRIt . — IR FEE IR Ay 7242 °C (12h) —-40+2°C (12h)

2 The maximum time interval between test temperature extremes is 30 minutes/iz
£ # 48i f K [] B IS ] /9 30min

3 This procedure is to be repeated 10 times/E & 10 Xk

4 after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (205 C)/fEH 455, HMTE 2015 CIIZM T W E 24 /N

Requirements/frifE £ 3K

1 Cells and batteries Mass loss limit: <0,1% /{5
JRE1:<0,1% The samples bl1#~b4# :

2 Open circuit voltage not less than 90%, The | NO leakage, no venting, no
requirement relating to voltage is not applicable to dlsa_ssembl'y,‘ no rupture and
test cells and batteries at full discharged states. no fire/%i 5 bl#~ba# [t

FE k56 5 T B 4 BT W i TP B et P gy | 00 e R HERCL A
90% IR REM Tre e, | 5 CERUEERIIAR
3 No leakage, no venting, no disassembly, no | The data is shown in Table
rupture and no fire 1848 Wk 1

FESh Clh) NEIRW. LHER. k. Bz
PAR T KGR

LTC-R-4279-UN38.3-B1

Y |
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRAEER WAL R

Verdict
A&

38.3.4.3

Test T.3: Vibration/flliR 3: #&zh

1 Cells and batteries are firmly secured to the platform of the vibration machine /H,
ASHTEL I AR [ M 2 AR R B & (B b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and
200Hz and back to 7Hz traversed in 15 minutes/#Rz LLIE5Z iR IER, L 7HZ 140
£ 200Hz, SRJGLER AR THZ —MER, —DMERFFS: 15 708 R Eoi#e 4%
3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is maintained
until 18Hz is reached. The amplitude is then maintained at 0,8mm (1,6mm total
excursion) and the frequency increased until a peak acceleration of 8g, occurs
(approximately 50Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200Hz. / Xf T HUSFI N HLh: A 7THZ JF4G, DL 1g, ()04
IR RIFAAL, BHFAF] 18Hz. ARG RHRIERFFE 0,8mm (S 1,6mm)

I HARE I E B I 89, MU INEE (K% 50HZ) . SRJGTRFF 8gn HIUEAE hiiE
B, BRGNS 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0,8mm (1,6mm total excursion) and
the frequency increased until a peak acceleration of 2g, occurs (approximately
25Hz). A peak acceleration of 2g, is then maintained until the frequency is
increased to 200Hz. / X T KA HM: M 7Hz JFih, DL 1gn BOUEEAE I AR BFAS
B, EFLF 18Hz. RERIRIERFEE 0,8mm (W 1,6mm) Jf HIMS N n g
I 29, FIEE IR (K2 25Hz) o SR IREF 29, UEE IR RS, B 2420
%] 200Hz.

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face. /LR 5 I rh — N5 ) 06 22 T BLRE Sl A
PE, XA ES =S EAREE B 7 W EAERE 12 iR, AN ITIR 3 AR, 39 /)
i

Requirements/frifE £ 3K

1 Cells and batteries Mass loss limit: <0,1% /Ff
Jii & 151 5<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to g L) - g
test cells and batteries at full discharged states. r,]jo f'%;g%ﬁag%t/f#%;f
N N N . : SRS U -
R0 5 T B R RIS T IR TP B R0 | T e e g
90 % , MR AN ] T 58 42805 FL 0 L vl M HL AR

3 No leakage, no venting, no disassembly, no

The samples b1#~b4#:

No leakage, no venting, no
disassembly, no rupture and

The data is shown in Table

rupture and no fire LR R 1
FESD CHEMh) N EIRWR CHES. TR, oz
PLR T KIS KA

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3
Clause Requirements
B PRHEEER
Test T.4: Shock/JUlik 4: v

1 Test cells and batteries shall be secured to the testing machine/ L [ 46 42 [
SE AT AR LRSI L LR ot ) A SRR D

2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150 g,
and pulse duration of 6 milliseconds. Large cells may be subjected to a half-sine
shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. / %}4f
AN LIy 1509, B IESZ A hnid sy, Bkobdrs: 6 =80, KIAHESHE %
B K INIH 50, FHK RS2 [A] 11 228D 1) 2 E s s

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150
100850

mass

milliseconds, large batteries shall be subjected to a half-sine of peak acceleration
30000
mass

Result Verdict
WRE R HE

On (or Acceleration(g,)= ( ) , which is smaller) and pulse duration of 6

of 50 g, (or Acceleration(g,)= [ j , Which is smaller) and pulse duration of

11 milliseconds/x 4 Bt LU % 150g, (555 mewj*%ﬁ$ﬁ)%¥E
mass

THOILE R, B 6 25Rb, SO i A4 % B 50g, (54
( j¢%ﬁ$ﬁ)ﬁ%ﬁ%ﬁﬁ@lr%@mimﬁﬁﬁﬁo

mass

3 Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks/4EA H i &l F it 2H.
ZRAE = AN LA 3 B0 fE it 22 2 7 A B BT 1R 482 =ik, 3R IR T M1 452 =R
ek, L7 18 b
Requirements/Fr# %R .

1 Cells and batteries Mass loss limit: <0,1% /Ff
Jii & 151 5<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to
test cells and batteries at full discharged states.
FE b 56 5 T B% F R B2 ANIS T 558 BT T 2% L 1)
90 % , M EE SR ANIE FI T 56 4T3 e Fi i) FEL TN LS

The samples bl#~b4#
Acceleration= 23.9g, No
leakage, no venting, no
disassembly, no rupture and
no fire/%i*5 A bl#~ba#
=)

HA

(g N = 23.99,

=
P

3 No leakage, no venting, no disassembly, no
rupture and no fire

el CRbD MGIR. ofEFR. e, o
PAKTCE KIS R A

TR TTHR . k.
R UL T KIS

The data is shown in Table
18R W3k 1

LTC-R-4279-UN38.3-B1



Ref. No. :RZUN2022-4563

Page 9 of 14 Pages

ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRAEER WAL R

Verdict
A&

38.3.4.5

Test T.5: External Short Circuit/JiiR 5 #hER%E B

1 The cell or battery to be tested shall be temperature stabilized so that its
external case temperature reaches 57+4°C/{REFHREIA IR ERELE 57+4°C, LU
Aol RS B L TR A AN R TR A B 57+4°C

2 the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57+4°C, or in the case of the large batteries, has decreased by half
of the maximum temperature increase observed during the test and remains below
that value. /H4#FF i IE G /NT 0,1Q B FLFH A1 BR HEAT AT B, 4 b AR A0 T P Pk
3| 57+4°C 2 G IRFFRHOIRAS L/ L by XTI, F et B B R 22 e il
TEH— I LI 25 TR

3 the cell or battery must be observed for a further six hour for the test to be
concluded, /5 FEE B Lt D6 T — 2D WL SR 6 /NI A BE R &5 ik

Requirements/Fru 5K ;
During the test and within six hours after test ,the The samples bl#~b4# :
cells or batteries no disassembly, no rupture
MRS R LR 6 AN/, HGESECHIIFE M | and no fire/4i 'Sy bl#~ba#
1. External temperature not exceed 170°C RIFE R ToffiR. oz e
; . . K
YhFEIRE R 170°C BRARIR
The data is shown in Table

LR IR 1

2. No disassembly, no rupture and no fire.

TR TR TE KIMEKE

LTC-R-4279-UN38.3-B1

Pvd |
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements Result

PRAEER WAL R

Verdict
A&

38.3.4.6

Test T.6: Impact / Crush / iR 6: EH/FE

P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /
i GEMHTERANT 18 ZK M B IY /i)

1 This test sample cell or component cell is to be placed on a flat smooth surface/
FEIRGGAE i FH ) FESO BB ) RS TR E — SP3BT Y- 1o |

2 A 15,8 mm diameter bar is to be placed across the centre of the sample, A 9,1kg
mass is to be dropped from a height of 61+2,5cm onto the sample./—E &N
15,8mm B ANEEN B F A s TR R RCE S, R BT 9,1kg IR M 61£2,5cm
P e B 8 ) B

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm £ 0,1mm
diameter curved surface lying across the centre of the test sample. Each sample is
to be subjected to only a single impact./ #5323 & e, AR 57 H 1 R 17
T ERBHE RO EAS 15,840,1 Z KB R NAMEE. & MlHERAL
T

Requirements/tiHEE K ;

1 Cells external temperature not exceed 170°C. s
B HL YU PR v 3 TR B AN T 170°C

2 No disassembly, no fire within six hours of this -
test

RIGLE NG 6 AN/ 2N, USRI G ) f S BTG i
AT KGR

N/A

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)

[ B GERTAAEE . 8% WM/ ddn it M B4R/ T 18 K R AEE f i)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first point
of contact. The crushing is to be continued until the first of the three options below

is reached. / K FIE BT A FEVBTBCEE NP 1l ()45 e, He I BEBMTnR, 7258
—ANEE Al B EER LN 1,5 JBOKRD . B RRREIIAT, EBIHILLL R =ML
(a) The applied force reaches 13 kN + 0,78 kN. / Jiti finft) /7i% %] 13 T-4:+0,78 T4
(b) The voltage of the cell drops by at least 100 mV, /it [ B T B& % 2 100 24k
(c) The cell is deformed by 50% or more of its original thickness./H, #1458 JE ik 5 45
JEE 1) 50%LL I

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces.
For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis. /454 T% Bl Fpts 82 M de B PR — [t s o 211/ T3 702 L 92 A G
~AE R o [ TR IR AN 5 G\ 0 I i

Requirements/Fr# 3R .
1 Cells external temperature not exceed 170°C.Hi:ts | The samples c1#~c10#:
s A5 TR FE AR 170°C no disassembly and no fire/
2 No disassembly, no fire within six hours of this i 579 CLA#~CLO# HIFF: il
test %ﬁﬁﬁix %%k}%%\
RIS 6 M2, SR AR | s S8 1 Shown in Table
TRITEE KR KA e

LTC-R-4279-UN38.3-B1
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ST/SG/AC.10/11/Rev.7/Amend.1/Section 38.3

Clause

'Y

Requirements

PRAEER

Result

WS R

Verdict
A&

38.3.4.7

Test T.7: Overcharge/flliR 7: X EFH =

1 The charge current shall be twice the manufacturer's recommended maximum
continuous charge current/A 2 % il it | HEFF 1 fe R HF 25 78 F FRL G il 78 L
2 The minimum voltage of the test shall be as follows/A< i i /I B 15 A

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V/ {1
] FAERE N e i L AN R 18V, AR ) 7R
FL S S S | 5bR 8 B K 7S HL L S B P A B 2 22V
YN

b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1,2 times the maximum charge
voltage/ W) FHEFEM AR A R 18V, Ak
B /N T8 B R B | bR E R K TSR LR ) 1,2
o

3 Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24
hours/20+5°C (MBI LR, w6 Rrsk 24 /N

The voltage of the test is
69,12V, and the current is
200A

W A 69,12V, H
N 200A

Requirements/Frifk 5K

No disassembly and no fire within seven days of
this test

ISR h RIS 5 7 RN, NG AT E
KR KA .

The samples bl#~b4# :

no disassembly, no rupture
and no fire/%i 5 5 bl#~ba#
FIRESL: ToMiR . T K
%

For voltage data before
test, see table 3. / {56 Hi
JE# 3

38.3.4.8

Test T.8: Forced discharge/flli& 8: 5& I

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum

discharge current specified by the manufacturer,

20+5°CHIFERIRE T, F 5 U IERAE 12V 1 B F R _ B b AT o e, B
PSR (20 R RO I AR AR g ) 8 IR B R TR R

The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated capacity divided by the

initial test current (in ampere)

578 80P, PR IR I 2o B IBCAE UK A AR 58 R NI D R SR BRAS, A L
RS TR () /N 98U A B R DATAG i (=35 o

Requirements/#x i E R

No disassembly and no fire within seven days of
this test

IR ARG P AR S 7 RN, BTSRRI A
KB KL

The samples c11#~c30#:
no disassembly and no
fire/4i 5y c11#~c30#IFF:
s JCfEER. oE KR
The data is shown in Table

4184 WK 4

LTC-R-4279-UN38.3-B1
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Tablel: T1~T5/ % 1. % 1~i% 5

. Test T.5:
Mass :
prior ocv Tessti;'&l'a'?ilélrwde Test T.2: Thermal test/ Test T.3: Vibration/ Test T.4: Shock/ External Short
sample | (g | PrIOTIO | S R T.2: WERK ¥ T.3: 3 RI T.4: phily CircuitiR%
No. | ey | test RA& - T.5 SPpiE
JETR = ¥R L53: N Mass OCV Retention Mass OCV Retention Mass OCV Retention Mass OCV Retention Temp. (1C)
k)\E E(V) Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) Loss(%) Ratio(%) oo F;p."c
(ka) TR0 | BERETHEOL) | IR | BEREILG) | REROE) | BRI | RSk | wERRL©) | 0 (C)
bl# | 52,630 | 53,378 0,000 100,00 0,076 99,96 0,000 99,99 0,000 99,99 56,4
b2# | 52,650 | 53,360 0,000 100,00 0,094 99,93 0,000 99,99 0,000 99,99 56,5
b3# | 52,600 | 53,372 0,000 100,00 0,038 99,95 0,000 100,00 0,000 99,99 56,4
ba# | 52,630 | 53,368 0,000 100,00 0,076 99,93 0,000 99,99 0,000 99,99 56,3
Table2: Crush /3 2:35 %
Sa§p%e$°' cl# c2# 34 ca c5# co# CTH c8# o C10#
5]
gfj; ; /{;ﬂ %?/ﬁg Léogo(t\f?t "1 3330 3,332 3,331 3,332 3,330 3,332 3,331 3,330 3,332 3,331
f'\_\L N,
y 6: D °
W65 Te{';‘}'; ((g)) 23,43 23,22 23,24 23,32 23,23 23,40 23,27 23,31 23,36 23,25
=4
Table3: Overcharge Test of batteries/ % 3 i & 72
Test T.7: Sa,gp!.e%f\lo' b1# b2# b3# ba#
Overcharge /fll ocv rio:l 20 test 56
W7 EEFEEH ﬁg BIE (V) W 53308 53,295 53,324 53,306

LTC-R-4279-UN38.3-B1

e \\NY 4
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Ref. No.:RZUN2022-4563 Page 13 of 14 Pages
Table 4: Forced discharge / % 4. S H
5a§p%e$°' c11# C12# c13# cla# c15# c16# C17# c18# C19# C20#
Test T.8: H
OCV prior to test
Forced ~v 2973 2,974 2973 2973 2975 2,974 2973 2975 2,974 2974
discharge / /G L (V)
W 8: 3 5a§pJeDN°' c21# co2# c23# co4# co5# c26# c27# c28# c20# c30#
i) 4G ey
OCVpriortotest/ |, oo 2972 2974 2973 2972 2,974 2974 2973 2,974 2,972
_‘Lﬁ%—ﬁ‘-ﬁ EE‘LITS:(V) ] ] ] ] ] ] 1] 1] L] 1]

LTC-R-4279-UN38.3-B1
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= 50
Important

I e iR DAZIE & o
The test report is invalid without the seal of CVC.

2. REKRRAEEBHFEIE, AR H AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AR AHAEN . AR N KA N A 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. ARG IRETCRL
The test report is invalid if altered,

5. XN A A A, LTI B 2 R R P Al A R H
Objections to the test report must be submitted to CVC within 15
days.

6. AR A DO E ARG A7 5T
The test report is valid for the tested samples only.

7. HERAC IR R HEEA R, PR, PRl
“NIAFR G .

As for the Verdict, “-” means “no need for judgement”, “P” means
“‘pass” , “F” means “fail” and “N/A” means “not applicable”.

S IR LA OUA BFEERT, e IBATTIG A GEFI . 2 At 2 S o w
The test data and test results given in this test report should only be used for purposes of scientific
research, teaching and internal quality control when the CMA symbol is not presented.

bk JURETMHREEOT R ERE 3
JTAART NI XG4 179 5 Fen B 2 D # Gl o5

Lab Address: No.3, Tiantai 1st Road, Kaitai Avenue, Science City, Guangzhou, Guangdong, China.

Testing Location: Building D, BASIGO INTELLIGENT, No.179, Guangpu East Road, Huangpu District,
Guangzhou, P. R. China.

H i%(Tel): 020 32293888 IR 4wt (Post Code): 510663

f&  F(FAX): 020 32293889 E-mail: office@cvc.org.cn

http://www.cvc.org.cn
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